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Engine equipment Ford

N° Reference Description Qty Ford Type
1 F.41.10.088.A Lower engine stud, outer, Ford engine 2 X 1
2 F.41.10.089.A Lower engine stud, right inside, Ford engine 1 X 1
3 F.41.10.090.A Lower engine stud, left inside, Ford engine 1 X 1
4 F.41.10.091.A Dowel, monocoque-engine bracket 4 X 1
5 F.41.10.069.A Engine frame, Ford engine, left 1 X 1
7 F.41.10.094.8 Exhaust, Ford engine 1 X 1
8 F.41.21.075.A ECU support, Ford 1 X 1
9 F.41.21.076.A Bridge, ECU support, Ford 1 X 1
10 F.41.10.070.A Engine frame, Ford engine, right 1 X 1
1 AVM01.05.0012 Screw CHC M5x12 cl 12.9 2 X 3
12 AVMO04.06.0035 Screw TFHC M6x35 cl 10.9 4 X 3
13 ARO006.05.0001 Washer small @5 ZnBI 2 X 3
14 ARO006.06.0001 Washer small @6 ZnBlI 4 X 3
15 AEMO01.06.0001 Nylstop nut Mé ZnBI 4 X 3
16 AVMO01.08.0035 Screw CHc M8x35 ¢l 12.9 6 X 3
17 AVMO01.08.0050 Screw CHC M8x50 cl 12.9 3 X 3
18 AVM01.10.0040 CHC Screw M10x40 cl 12.9 2 X 3
19 AEMO06.10.0001 K-nut M10 4 X 3
20 AR006.08.0001 Washer small @8 ZnBlI 3 X 3
21 AR006.10.0001 Washer small @10 ZnBI 2 X 3
22 ARO013.08.0001 Washer Schnorr @8 9 X 3
23 AR013.10.0001 Washer Schnorr @10 2 X 3
25 AR002.10.0001 Plate medium washer @10x22 4 X 3
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Pedal box

N° Reference Description Qty Ford Type
2 F.41.11.002.A Pedal box shaft 1 X 1
4 F.41.11.007.A Sleeve nut, pedal box 3 X 1
8 F.41.11.024.A Clutch pedal rest 1 X 2
9 F.41.11.026.B Brake pedal rest 1 X 2
10 F.41.11.003.B Throttle pedal rest 1 X 3
17 F.41.11.017.C Master cylinder rod prolongator (setting 1) 3 Option 1
18 F.41.11.018.C Master cylinder rod prolongator (setting 2) 3 X 1
19 F.41.11.019.C Master cylinder rod prolongator (setting 3) 3 Option 1
20 F.41.11.020.C Master cylinder rod prolongator (setting 4) 3 Option 1
21 F.41.11.021.C Master cylinder rod prolongator (setting 5) 3 Option 1
22 F.41.11.029.8 Short spacer pedal stop 2 Option 1
24 F.41.11.031.A Short pedal stop rest 1 Option 1
25 F.4111.032.A Long pedal stop rest 1 Option 2
26 F.41.11.009.A Brake bias 1 X 1
28 F.41.11.011.A Sleeve nut, brake bias 1 X 1
29 F.41.11.043.A Brake bias cable 1 X 1
31 F.41.11.045.A Foot wedge 1 Option 3
32 F.41.11.047.A Pedal board support 1 X 1
33 F.41.11.055.A Clutch pedal 1 X 1
34 F.4111.048.A Brake pedal 1 X 1
35 F.41.11.050.B Throttle pedal 1 X 1
36 F.41.11.053.A Spacer throttle pedal 29mm 1 X 1
38 F.41.11.051.A Throttle cable fixing 1 X 1
39 ACA.06.04.0001 Cable clamp @4x@12 long26 1 X 1
41 F.41.11.054.A Pedal stop 2 X 1
42 F.41.11.056.A Long spacer pedal stop 2 X 1
43 F.41.11.049.A Clutch pedal fork end 1 X 1
44 ARO.04.10.1001 Flat washer @10x@36x2 2 X 3
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Pedal box
N° Reference Description Qty Ford Type
45 F.41.11.052.A Throttle pedal front stop 1 X 1
46 AVMO01.06.0016 Screw CHC M6x16 cl 12.9 6 X 3
47 AR006.06.0001 Washer small @6 ZnBlI 12 X 3
48 AVMO01.06.0012 Screw CHc Mé6x12 cl 12.9 3 Option 3
50 AVMO01.04.0010 Screw CHC M4x10 cl 12.9 2 X 3
51 AVM04.05.0016 Screw TFHC M5x16 cl 10.9 9 X 3
52 AVMO01.06.0020 Screw CHC M6x20 cl 12.9 1 X 3
53 AVMO04.06.0020 Screw TFHC M6x20 cl 10.9 1 X 3
54 AVMO01.04.0016 Screw CHC M4x16 cl 12.9 2 X 3
55 AVMO01.08.4526 Screw CHC M8x45 ct 26 cl 12.9 1 X 3
56 AVMO01.08.0030 Screw CHc M8x30 cl 12.9 2 X 3
57 AEMO01.06.0001 Nylstop nut M6 ZnBI 2 X 3
58 AEMO01.08.0001 Nylstop nut M8 ZnBI 1 X 3
59 ARO13.08.0001 Washer Schnorr @8 1 X 3
60 AR006.08.0001 Washer small @8 ZnBlI 3 X 3
61 ARO07.04.0001 Washer medium @4x10 ZnBlI 2 X 3
62 | ACA.01.06.06.2500 Accelerator cable @6x6 long 2.5m 1 X 2
63 AVM04.04.0016 Screw TFHC M4x16 cl 10.9 2 X 3
65 AEMO02.06.0001 IS0 4035 nut M6 1 X 3
66 AVMO01.06.0030 Screw CHC M6x30 cl 12.9 1 X 3
67 AEMO02.08.0001 ISO 4035 nut M8 2 X 3
68 AVMO05.05.0006 Without Head Screw HC Mbx6 2 X 3
69 F.41.11.057.A Spacer, brake bias adjuster 100mm 1 Option 2
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Pedal box "small driver"

N° Reference Description Qty Ford Type
1 F.41.11.059.A Plate, pedal box offset 2 Option 1

2 F.41.11.060.A Long spacer throttle pedal 55mm 1 Option 1

3 F.41.11.061.A Master cylinder rod prolongator 300mm 3 Option 1

4 F.41.11.062.A Spacer pedal stop 215mm 2 Option 1

5 F.41.21.105.A Bracket, throttle sensor, pedal box offset 1 Option 1

6 F.41.21.106.A Bush, throttle sensor, pedal box offset 2 Option 1
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Master cylinder assy

N° Reference Description Qty Ford Type
1 F.41.12.001.A Reservoir, master cylinder, clutch 1 X 1
5 F.41.12.005.A Girling master cylinder 3/4 (clutch) 1 X 1
7 F.41.12.124.A Adaptor, clutch resevoir 1 X 1
8 F.41.12.026.A hose, clutch reservoir 1 X 3
9 F.4117.017.A Rear brake master cylinder 3/4 with tank 1 X 1
1 F.41.17.018.A Front brake master cylinder 5/8 with tank 1 X 1
12 F.41.12.055.A Spacer clutch master cylinder 2 X 1
13 AVMO01.08.0035 Screw CHc M8x35 cl 12.9 2 X 3
14 AVMO01.08.0030 Screw CHc M8x30 cl 12.9 4 X 3
15 ARO13.08.0001 Washer Schnorr @8 6 X 3
16 AC002.08.0016 Collar Tie Clips @8-16 2 X 3
18 AEF02.51.6001 Nut 5/16 UNF ZnBT 3 X 3
20 AJ001.04.0001 Copper Seal 7/16 1 Spare 3

Page 13

M14-F4 Ford

31/03/2015



Parts Catalogue V 1.5

M14-F4 Ford

{jé}erease (120 gr)
{{i}Grease (400 gr)

: CV joint wheel side

: Tripod gearbox side

Page 14

31/03/2015



4

MiYSSdl =

RACING CAR CONSTRUCTOR

N\
Q.

Parts Catalogue V 1.5

Driveshaft

N° Reference Description Qty Ford Type
1 F.41.12.017.A Complete driveshaft 2 X 1
2 F.41.12.050.A CV joint, driveshaft, wheel side 2 Spare 1
3 F.41.12.051.A CV boot, driveshaft, wheel side + fixings 2 Spare 1
4 F.41.12.052.A Driveshaft 2 Spare 1
5 F.4112.053.A Tripod flange, gearbox 2 Spare 1
6 F.41.12.054.A Tripod, gearbox 2 Spare 1
7 F.4112.103.A Flange closing plate 2 Spare 1
8 F.41.12.104.A Rubber 2 Spare 1
9 F.41.12.105.A Rubber plate 2 Spare 1
10 F.41.12.106.A @86x3 O'ring 2 Spare 3
1 F.41.12.107.A SB31 circlip 2 Spare 3
12 F.41.12.108.A H26 circlip 2 Spare 3
13 F.41.12.109.A M5x25 CHC bolt 6 Spare 3
14 F.41.12.110.A M5x16 FHC bolt 6 Spare 3
15 F.41.12.126.A Pin, CV boot 4 Spare 3
16 F.41.12.127.A Grease (120 gr) - Spare 3
17 F.41.12.131.A Grease (400 gr) Spare 3
18 F.41.12.130.A @32.4x1.9 Ring 2 Spare 3
19 F.41.12.132.A Drive shaft stop 2 Spare 1
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Bell housing Ford

N° Reference Description Qty Ford Type
1 F.4112.058.A Bell housing machining - Ford engine 1 X 1
2 F.4112.064.A Belhousing plate, Ford 1 X 1
3 F.41.12.049.A Dowel bellhousing to gearbox 2 X 1
4 F.41.12.062.C Belhousing bracket, Ford 1 X 1
5 F.41.12.063.A Spacer belhousing bracket, Ford 2 X 1
6 F.41.12.065.A Centring bush, bell housing, Ford 2 X 1
7 F.4112.074.A Engine-bellhousing dowel Ford 2 X 1
8 F.41.12.076.B Spacer, clutch release, Ford 1 X 1
9 AVMO01.08.0030 Screw CHc M8x30 ¢l 12.9 6 X 3
12 AVMO01.10.0050 CHC Screw M10x50 cl 12.9 3 X 3
13 AVMO01.10.0060 Screw CHC M10x60 cl 12.9 4 X 3
15 AVMO04.04.0008 Screw TFHC M4x8 cl 10.9 4 X 3
16 AEMO01.10.0001 Nylstop nut M10 ZnBI 4 X 3
17 AR006.10.0001 Washer small @10 ZnBI 4 X 3
18 ARO13.08.0001 Washer Schnorr @8 6 X 3
19 AR013.10.0001 Washer Schnorr @10 15 X 3
21 F.4112.067.C Stud, gearbox to bell housing, Ford 4 X 1
22 AVMO01.10.0045 Screw CHc M10x45 cl 12.9 1 X 3
23 AVMO01.10.0055 Screw CHc M10x55 cl 12.9 1 X 3
24 AVMO01.10.0035 Screw CHc M10x35 ¢l 12.9 6 X 3
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Clutch hydraulics

N° Reference Description Qty Ford Type
1 F.41.12.014.A Clutch release bearing 1 X 1
2 F.41.12.015.A Clutch release 1 X 1
3 F.41.12.030.B Clutch line, slave cylinder 1 X 1
4 F.41.12.031.B Clutch line, main 1 X 1
5 F.4112.032.C Clutch line, bleed 1 x 1
6 AVMO01.06.0035 Screw CHC M6x35 cl 12.9 3 x 3
7 ARO013.06.0001 Washer Schnorr @6 3 X 3
8 F.41.12.020.A Seals set, cluth release 1 Spare 3
9 AJ001.10.0002 Copper Seal @10 1 Spare 3
10 AJ002.12.0001 Aluminium seal @12 2 Spare 3
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Front suspension

N° Reference Description Qty Ford Type
1 F.41.14.004.A Bracket, anti-roll bar 2 X 1
4 F.41.14.002.A Washer, anti-roll bar 2 X 1
5 F.41.14.005.A Front link adjuster 2 X 1
6 F.41.14.030.B Bracket, front damper 2 X 1
8 ARTO04.05.0001 RH Rod end Bearing size 5 2 X 3
9 ARTO05.05.0001 LH Rod end Bearing size 5 2 X 3
10 ADA05.12.0001 Combined Needle Bearing @12 2 X 1
13 F.4114.022.A Spring 600 Ibs/in 2 Option 1
15 F.4114.024.A Spring 800 Ibs/in 2 x 1
17 F.41.14.026.A Spring 1000 Ibs/in 2 Option 1
18 F.41.14.100.A Adjustment clevis, anti-roll bar 2 X 1
19 F.41.14.103.A Sachs Front Damper, non adjustable 2 X 1
23 F.41.14.107.B Anti roll bar D14 1 X 1
24 AVMO01.06.0016 Screw CHC M6x16 cl 12.9 4 X 3
25 ARO13.06.0001 Washer Schnorr @6 4 X 3
26 | AVMO04.06.0020 Screw TFHC M6x20 cl 10.9 4 X 3
27 AEF02.38.0001 Nut 3/8 UNF ZnBI 2 X 3
28 AEF04.38.0001 Nut 3/8 UNF Left thread ZnBI 2 X 3
31 AR006.08.0001 Washer small @8 ZnBlI 8 X 3
32 AEMO01.08.0001 Nylstop nut M8 ZnBI 4 X 3
35 AVMO01.08.5035 Screw CHC M8x50 ct 35 ¢l 12.9 2 X 3
36 AVMO01.08.6042 Screw CHc M8x60 ct42 cl 12.9 2 X 3
37 F.41.14.108.A Set screw anti roll bar 2 X 3
38 F.41.14.111.8 Anti roll bar D18 1 Option 1
39 F.41.14.114.8 Anti roll bar D12 1 Option 1
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Front rocker

N° Reference Description Qty Ford Type
1 F.41.14.020.A Rocker washer 4 X 1
2 F.41.14.018.A Rocker hub 2 X 1
3 F.41.14.008.8 Upper plate, front rocker 2 X 1
4 F.41.14.009.C Lower plate, front rocker, left 1 X 1
5 F.41.14.010.C Lower plate, front rocker, right 1 X 1
6 F.41.14.011.A Front rocker shaft 2 X 1
7 F.41.14.015.A Needle bearing 4 X 1
8 F.41.14.016.A Rocker shim 4 X 1
9 F.41.14.014.A Rocker bush 2 X 1
10 F.41.14.017.A Needle bearing 2 X 1
1 F.41.14.019.A Adjusting shim - X 3
12 F.41.14012.A Rocker spacer 6 X 1
13 F.41.14.069.B Spacer, damper 4 X 1
14 F.41.14.013.A Rocker spacer, lower front 2 X 1
16 AVM04.06.5040 Screw TFHC M6x50 ct 40 ¢l 10.9 6 X 3
19 AR(006.08.0001 Washer small @8 ZnBlI 10 X 3
20 AR006.06.0001 Washer small @6 ZnBlI 6 X 3
21 AR013.10.0001 Washer Schnorr @10 2 X 3
22 AEM06.10.0001 K-nut M10 2 X 3
23 AEMO01.08.0001 Nylstop nut M8 ZnBI 6 X 3
24 AEMO01.06.0001 Nylstop nut M6 ZnBI 6 X 3
25 AVM04.08.5042 Screw TFHc M8x50 ct 42 ¢l 10.9 2 X 3
27 AVMO01.10.7558 Screw CHc M10x75 ct 58 cl 12.9 2 X 3
28 AVMO01.08.6042 Screw CHc M8x60 ct42 cl 12.9 4 X 3
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Front corner

N° Reference Description Qty Ford Type
1 F.41.14.083.C Front lower wishbone, with spherical bearing, left 1 X 1
2 F.41.14.084.C Front lower wishbone, with spherical bearing, right 1 X 1
3 F.41.14.086.A Front pushrod 2 X 1
4 F.41.14.085.A Front upper wishbone 2 X 1
5 F.41.14.087.A Steering track rod 2 X 1
6 F.4114.062.A Suspension bracket 8 X 1
7 F.41.14.028.A Adjuster 2 X 1
8 F.41.14.063.B Spacer, suspension bearing 16 X 1
9 ACI04.30.0001 Inverted Internal Circlips @30 2 Spare 3
10 ART02.10.0001 Spherical Bearing Dash 10 2 Spare 3
1 ART05.05.0001 LH Rod end Bearing size 5 2 X 3
12 ART04.05.0001 RH Rod end Bearing size 5 2 X 3
13 F.41.14.075.B Bush, front wishbone bracket 8 X 1
14 AEF02.12.0001 Nut 1/2 UNF ZnBI 2 X 3
15 AEF02.38.0001 Nut 3/8 UNF ZnBI 2 X 3
16 AEF04.38.0001 Nut 3/8 UNF Left thread ZnBI 2 X 3
18 AVMO01.08.0030 Screw CHc M8x30 cl 12.9 8 X 3
19 AVMO01.08.0020 Screw CHC M8x20 cl 12.9 8 X 3
20 ARO13.08.0001 Washer Schnorr @8 16 X 3
21 AR(006.08.0001 Washer small @8 ZnBI 16 X 3
22 AEMO01.08.0001 Nylstop nut M8 ZnBI 8 X 3
23 AVMO01.08.6042 Screw CHc M8x60 ct42 cl 12.9 8 X 3
24 F.41.14.116.B Front lower wishbone, left, assembly with brake line 1 Assembly part 1
25 F.41.14.117.B Front lower wishbone, right, assembly with brake line 1 Assembly part 1
26 F.41.14.118.A Front pushrod assembly 2 Assembly part 1
27 F.41.14.119.A Steering track rod assembly 2 Assembly part 1
29 F.41.14.121.A Staking bearing joint replacement 1 Repair 1
30 ART02.05.0001 Spherical Bearing Dash 5 1 Spare 1
31 F.41.14.122.A Staking bearing housing remplacement 1 Repair 1
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Front upright

N° Reference Description Qty Ford Type
1 F.41.14.032.D Upright 2 X 1
2 F.41.14.029.A Wheel bearing 2 X 1
3 F.41.17.001.A Brake disc 2 X 1
4 F.41.14.065.A Lower upright pin 2 X 1
5 F.41.14.066.A Lower washer, upright pin 2 X 1
6 F.41.14.097.A Spacer, lower upright pin 2 X 1
7 F.41.14.067.A Upper washer, upright pin 2 X 1
8 F.41.14.063.B Spacer, suspension bearing 8 X 1
9 F.41.14.064.8 Spacer, suspension bearing, large 4 X 1
10 F.41.14.061.D Bracket, pushrod on upright 2 X 1
1 F.41.14.060.A Steering arm 2 X 1
12 F.41.14.055.A Camber shim, 1 mm 2 Option 1
13 F.41.14.056.A Camber shim, 1.5 mm 2 Option 1
14 F.4114.057.A Camber shim, 2 mm 2 X 1
15 F.41.14.058.A Camber shim, 4 mm 2 Option 1
16 F.41.14077.B Drive peg 8 X 1
17 F.4114.076.C Front wheel stud 2 X 1
20 F.4117.002.A Brake caliper, trailing left 1 X 1
21 F.41.17.003.A Brake caliper, trailing right 1 X 1
22 F.41.17.004.A Brake pads, DS Performance (box of 4) 1 X 1
24 AVMO01.12.7050 Screw CHc M12x70 ct50 pitch 150 cl 12.9 2 X 3
25 AVMO01.12.7062 Screw CHc M12x70 ct62 pitch 150 cl 12.9 4 X 3
27 AVMO01.10.0030 Screw CHc M10x30 cl 12.9 4 X 3
28 AVMO01.08.6045 Screw CHc M8x60 ct45 cl 12.9 4 X 3
31 AEM01.08.0001 Nylstop nut M8 ZnBI 6 X 3
32 AR006.08.0001 Washer small @8 ZnB| 12 X 3
34 AR013.08.0001 Washer Schnorr @8 8 X 3
35 AVF01.38.0300 Screw CHc 3/8x3" UNF cl 12.9 2 X 3
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Front upright

N° Reference Description Qty Ford Type
36 AVMO01.08.0020 Screw CHC M8x20 cl 12.9 4 X 3
37 ARO13.10.0001 Washer Schnorr @10 4 X 3
38 ARO13.12.0001 Washer Schnorr @12 6 X 3
39 AEF01.38.0001 Nylstop nut 3/8 UNF ZnBlI 2 X 3
44 F.41.17.007.A Brake pads, DS3000 (box of 4) 1 Option 1
45 F.41.17.008.A Brake pads, DS1.11 (box of 4) 1 Option 1
49 AVMO01.08.5540 Screw CHC M8x55 ct 40 cl 12.9 2 X 3
51 F.41.14.115.A Front L/H upright pre assembly 1 Assembly part 1
52 F.41.14.120.A Front R/H upright pre assembly 1 Assembly part 1
54 AVMO04.06.0016 Screw TFHC M6x16 cl 10.9 2 X 3
55 AVMO01.08.0035 Screw CHc M8x35 cl 12.9 4 X 3
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Front wheel

N° Reference Description Qty Ford Type
1 F.41.14.078.A Front rim 2 X 1
2 F.41.14.082.A Safety clip, wheel nut 2 X 1
3 F.41.14.079.8B Washer, wheel nut 2 X 1
4 F.41.14.080.A Wheel nut 2 X 1
5 ACI02.24.0001 External Circlips @24 2 x 3
6 F.41.14.081.B Wheel nut assy 2 Assembly part 1
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Rear suspension

N° Reference Description Qty Ford Type
1 F.41.14.004.A Bracket, anti-roll bar 2 X 1
4 F.41.14.002.A Washer, anti-roll bar 2 X 1
5 F.41.15.021.A Rear link adjuster 2 X 1
6 F.41.15.022.8 Bracket, rear damper 2 X 1
8 ARTO04.05.0001 RH Rod end Bearing size 5 2 X 3
9 ARTO05.05.0001 LH Rod end Bearing size 5 2 X 3
10 ADA05.12.0001 Combined Needle Bearing @12 2 X 1
13 F.41.14.022.A Spring 600 Ibs/in 2 Option 1
15 F.41.14.024.A Spring 800 Ibs/in 2 X 1
17 F.41.14.026.A Spring 1000 Ibs/in 2 Option 1
18 F.41.14.100.A Adjustment clevis, anti-roll bar 2 X 1
19 F.41.15.029.A Sachs Rear damper, non adjustable 2 X 1
23 F.41.14.107.8 Anti roll bar D14 1 X 1
24 AVMO01.06.0020 Screw CHC M6x20 cl 12.9 4 X 3
25 ARO13.06.0001 Washer Schnorr @6 4 X 3
26 | AVMO04.08.0020 Screw TFHC M8x20 cl 10.9 2 X 3
27 AVMO01.08.0020 Screw CHC M8x20 cl 12.9 2 X 3
28 ARO13.08.0001 Washer Schnorr @8 2 X 3
31 AR006.08.0001 Washer small @8 ZnBlI 8 X 3
32 AEMO01.08.0001 Nylstop nut M8 ZnBI 4 X 3
33 AEF02.38.0001 Nut 3/8 UNF ZnBI 2 X 3
34 AEF04.38.0001 Nut 3/8 UNF Left thread ZnBI 2 X 3
36 AVMO01.08.5035 Screw CHC M8x50 ct 35 cl 12.9 2 X 3
37 AVMO01.08.6042 Screw CHc M8x60 ct42 cl 12.9 2 X 3
38 F.41.14.108.A Set screw anti roll bar 2 X 3
39 F.41.14.111.8 Anti roll bar D18 1 Option 1
40 F.41.14.114.8 Anti roll bar D12 1 Option 1
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Rear rocker

N° Reference Description Qty Ford Type
2 F.41.14.018.A Rocker hub 2 X 1
3 F.41.15.019.A Rear rocker plate 4 X 1
4 F.41.14.012.A Rocker spacer 8 X 1
5 F.41.14.069.B Spacer, damper 4 X 1
6 F.41.15.018.A Rear axle rocker 2 X 1
7 F.41.14.015.A Needle bearing 4 x 1
8 F.41.14.016.A Rocker shim 4 X 1
9 F.41.14.014.A Rocker bush 2 x 1
10 F.41.14.017.A Needle bearing 2 X 1
1 F.41.14.019.A Adjusting shim - X 3
13 F.41.15.027.A Rear rocker stud 2 X 1
14 F.41.14.020.A Rocker washer 2 X 1
15 AEMO01.08.0001 Nylstop nut M8 ZnBI 6 X 3
16 AEMO01.06.0001 Nylstop nut M6 ZnBI 6 X 3
17 AEM06.10.0001 Nut Avia M10 2 X 3
19 AVMO01.06.0040 Screw CHC M6x40 cl 12.9 4 X 3
20 AR006.06.0001 Washer small @6 ZnBlI 12 X 3
21 AR006.08.0001 Washer small @8 ZnBlI 12 X 3
23 | AVMO07.06.0040 Screw CHC M6x40 low head cap ¢l10.9 2 X 3
24 AVMO01.08.6042 Screw CHc M8x60 ct42 cl 12.9 6 X 3
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Rear corner

N° Reference Description Qty Ford Type
1 F.41.15.001.C Rear lower wishbone, with spherical bearing, left 1 X 1
2 F.41.15.002.C Rear lower wishbone, with spherical bearing, right 1 X 1
3 F.41.15.004.8 Rear pushrod 2 X 1
4 F.41.15.003.A Rear upper wishbone 2 X 1
5 F.4114.062.A Suspension bracket 4 X 1
6 F.41.15.016.A Suspension bracket, offseted 4 X 1
7 F.41.14.028.A Adjuster 4 X 1
8 F.41.14.063.B Spacer, suspension bearing 16 X 1
9 ACI04.30.0001 Inverted Internal Circlips @30 2 Spare 3
10 ART02.10.0001 Spherical Bearing Dash 10 2 Spare 3
1 ART05.05.0001 LH Rod end Bearing size 5 4 X 3
12 ART04.05.0001 RH Rod end Bearing size 5 2 X 3
17 AEMO01.08.0001 Nylstop nut M8 ZnBI 10 X 3
18 AR006.08.0001 Washer small @8 ZnBI 20 X 3
19 ARO13.08.0001 Washer Schnorr @8 16 X 3
20 AEF02.38.0001 Nut 3/8 UNF ZnBI 2 X 3
21 AEF04.38.0001 Nut 3/8 UNF Left thread ZnBI 4 X 3
22 AEF02.12.0001 Nut 1/2 UNF ZnBI 4 X 3
23 AVMO01.08.6549 Screw CHc M8x65 ct49 cl 12.9 4 X 3
24 AVMO01.08.6042 Screw CHc M8x60 ct42 cl 12.9 4 X 3
25 AVMO01.08.4530 Screw CHC M8x45 ct 30 cl 12.9 2 X 3
26 AVMO01.08.0020 Screw CHC M8x20 cl 12.9 8 X 3
27 AVMO01.08.4535 Screw CHC M8x45 ct 35 ¢l 12.9 8 X 3
28 F.41.15.031.B Rear lower wishbone, left, assembly with brake line 1 Assembly part 1
29 F.41.15.032.B Rear lower wishbone, right, assembly with brake line 1 Assembly part 1
30 F.41.15.033.A Rear pushrod assembly 2 Assembly part 1
31 F.41.15.034.A Rear upper wishbone assembly 2 Assembly part 1
33 F.41.14.121.A Staking bearing joint replacement 1 Repair 1
34 ART02.05.0001 Spherical Bearing Dash 5 1 Spare 1
35 F.41.14.122.A Staking bearing housing remplacement 1 Repair 1
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Rear upright

N° Reference Description Qty Ford Type
1 F.41.14.032.D Upright 2 X 1
2 F.41.14.029.A Wheel bearing 2 X 1
3 F.41.17.001.A Brake disc 2 X 1
4 F.41.14.065.A Lower upright pin 2 X 1
5 F.41.14.066.A Lower washer, upright pin 2 X 1
6 F.41.14.067.A Upper washer, upright pin 2 X 1
7 F.41.14.063.B Spacer, suspension bearing 8 X 1
8 F.41.15.015.A Rear wishbone mount 2 X 1
9 F.41.14077.B Drive peg 8 X 1
10 F.41.14.055.A Camber shim, 1 mm 2 Option 1
1 F.41.14.056.A Camber shim, 1.5 mm 2 Option 1
12 F.41.14.057.A Camber shim, 2 mm 2 X 1
13 F.41.14.058.A Camber shim, 4 mm 2 Option 1
14 F.41.17.002.A Brake caliper, trailing left 1 X 1
15 F.41.17.003.A Brake caliper, trailing right 1 X 1
16 F.41.17.004.A Brake pads, DS Performance (box of 4) 1 X 1
17 AVMO01.12.7062 Screw CHc M12x70 ct62 pitch 150 cl 12.9 4 X 3
18 AVMO01.12.7050 Screw CHc M12x70 ct50 pitch 150 cl 12.9 2 X 3
19 AVMO01.10.0030 Screw CHc M10x30 cl 12.9 4 X 3
22 AEMO01.08.0001 Nylstop nut M8 ZnBI 8 X 3
23 AR006.08.0001 Washer small @8 ZnBlI 12 X 3
24 AR013.08.0001 Washer Schnorr @8 4 X 3
26 AVF01.38.0300 Screw CHc 3/8x3" UNF cl 12.9 2 X 3
27 AEF01.38.0001 Nylstop nut 3/8 UNF ZnBI 2 X 3
28 AR013.12.0001 Washer Schnorr @12 6 X 3
29 AR013.10.0001 Washer Schnorr @10 4 X 3
30 AVMO06.08.0045 Screw CHc M8x45 full thread cl12.9 4 X 3
31 F.41.17.007.A Brake pads, DS3000 (box of 4) 1 Option 1
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Rear upright

N° Reference Description Qty Ford Type
32 F.41.17.008.A Brake pads, DS1.11 (box of 4) 1 Option 1
33 AVMO01.08.5540 Screw CHC M8x55 ct 40 cl 12.9 4 X 3
35 F.41.15.035.A Rear L/H upright pre assembly 1 Assembly part 1
36 F.41.15.036.A Rear R/H upright pre assembly 1 Assembly part 1
37 AVMO04.06.0016 Screw TFHC M6x16 cl 10.9 2 X 3

Page 41 31/03/2015



m Parts Catalogue V 1.5 M14-F4 Ford

MiYSdn e

cccccccccccccccccccc

Page 42 31/03/2015



o o
/ N\ N
y -

MiYSSdl =

RACING CAR CONSTRUCTOR

Parts Catalogue V 1.5

Rear wheel

N° Reference Description Qty Ford Type
1 F.41.15.026.A Rear rim 2 X 1

2 F.41.14.082.A Safety clip, wheel nut 2 X 1

3 F.41.14.079.8 Washer, wheel nut 2 X 1
4 F.41.14.080.A Wheel nut 2 X 1
5 ACI02.24.0001 External Circlips @24 2 x 3

6 F.41.14.081.B Wheel nut assy 2 Assembly part 1
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Steering

N° Reference Description Qty Ford Type
1 F.41.16.007.C Steering rack, complete 1 X 1
3 F.41.16.009.A Ball joint, steering rack 2 X 1
4 F.41.16.010.A Rack bush 2 X 1
5 F.41.16.001.B Steering column 1 X 1
6 F.41.16.019.A Collapsible device 1 Spare 1
7 F.41.16.020.A Spacer, collapsible device 1 Spare 1
8 F.41.16.021.A Screw, collapsible device 1 Spare 3
9 F.4116.011.A Shim, steering rack - X 3
10 F.41.16.012.A Locknut, steering rack 2 X 1
1 F.41.16.025.8 Steering column joint assembly 1 X 1
13 F.41.16.002.A Spherical bearing, steering column 1 X 1
14 F.41.16.026.A Quick release, steering wheel 1 X 1
15 F.41.16.003.B Spacer, 10mm, steering wheel 1 Option 1
17 F.4116.030.A Steering wheel - optional paddle shift 1 Paddle shift 1
18 F.41.16.033.A Steering rack bracket 2 X 1
19 F.4116.032.A Steering column bracket 1 X 1
21 AVMO01.06.0020 Screw CHC M6x20 cl 12.9 2 X 3
22 AR006.06.0001 Washer small @6 ZnBlI 4 X 3
25 AVMO01.05.0020 Screw CHC M5x20 cl 12.9 3 X 3
26 | AVMO01.08.0070 Screw CHC M8x70 cl 12.9 4 X 3
27 ARO013.08.0001 Washer Schnorr @8 4 X 3
28 AR006.05.0001 Washer small @5 ZnBI 3 X 3
29 AR006.08.0001 Washer small @8 ZnB| 2 X 3
30 AEM01.08.0001 Nylstop nut M8 ZnBI 1 X 3
31 AEM01.06.0001 Nylstop nut Mé ZnBI 1 X 3
32 AEF02.38.0001 Nut 3/8 UNF ZnBI 2 X 3
33 AVMO01.06.4534 Screw CHC M6x45 ct 34 cl 12.9 1 X 3
34 AVMO01.08.5037 Screw CHC M8x50 ct 37 cl 12.9 1 X 3
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Steering
N° Reference Description Qty Ford Type
36 F.4116.036.A Steering rack, bar 1 Spare 1
37 F.41.16.037.A Steering rack, spacer 2 X 2
45 F.41.16.046.A Steering column +80mm 1 Option 1
46 F.4116.047.A Steering wheel pallet spacer 2 Option 3
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Brake hydraulics

N° Reference Description Qty Ford Type
1 F.41.17.010.C Front brake line 1 X 1
2 F.41.17.012.8 Rear brake line, main 1 X 1
3 F.41.17.013.C Rear brake line, right 1 X 1
4 F.41.17.014.C Rear brake line, left 1 X 1
5 AJ001.10.0002 Copper Seal @10 4 Spare 3
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Monocoque
N° Reference Description Qty Ford Type
3 F.41.19.003.A Nose cap 1 Spare 1
4 F.41.19.002.A Rear crashbox 1 X 1
7 F.41.19.023.8 Rear roll hoop 1 X 1
8 F.41.19.017.8 Dowel, front crashbox 4 X 1
10 F.41.19.031.B Bush D12 4 X 1
1 F.41.19.016.B Rear jack plates (rear crashbox) 2 X 1
12 F.41.18.003.C Cover plate, extinguisher and battery 1 X 1
13 F.41.18.002.B Cover plate, fuel tank access 1 X 1
14 F.41.18.007.C Monocoque 1 X 1
15 F.41.18.005.B Fuel tank padding 1 X 1
17 F.41.19.019.A Nose cap clip 4 Spare 1
18 F.41.19.020.A Nose cap female clip 4 Spare 1
20 F.41.18.009.A Cable passes 1 X 1
21 F.41.19.057.A Assembly front crashbox 1 X 1
22 F.41.18.008.A Monocoque ballast - cockpit 5Kg 3 Option 3
23 F.41.18.010.A Cockpit ballast bracket 1 Option 3
24 F.4118.011.A Monocoque ballast - splitter 2Kg 2 Option 3
25 F.4118.012.A Splitter ballast bracket 1 Option 3
26 AVMO01.08.6045 Screw CHc M8x60 ct45 cl 12.9 4 X 2
27 AVM01.06.0016 Screw CHC M6x16 cl 12.9 8 X 2
28 AR013.10.0001 Washer Schnorr @10 4 X 3
29 AVMO01.05.0020 Screw CHC M5x20 cl 12.9 6 X 3
30 ARO07.05.0001 Washer medium @5x12 ZnBl| 6 X 3
31 | AVMO03.05.0012 Screw TBHC M5x12 ¢l10.9 13 X 3
32 AR013.08.0001 Washer Schnorr @8 4 X 3
34 AVMO01.08.0016 Screw CHC M8x16 cl 12.9 4 X 2
35 AVM03.10.0020 Screw TBHC M10x20 cl 10.9 4 X 2
36 AR006.05.0001 Washer small @5 ZnBI 13 X 3
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N° Reference Description Qty Ford Type
37 AVMO01.08.0040 Screw CHC M8x40 cl 12.9 4 Option 3
38 ARO006.08.0001 Washer small @8 ZnBlI 4 Option 3
39 ARO013.06.0001 Washer Schnorr @6 8 X 3
43 F.41.19.058.A Bracket, front crash box, with captive nut 4 X 1
44 F.41.18.014.A Knees protection 1 Option 3
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Wheel cables

N° Reference Description Qty Ford Type
1 F.41.19.034.B Front wheel cable 2 X 1
2 F.41.19.035.A Rear wheel cable 2 X 1
3 F.41.19.032.A Wheel tether shaft, upright 4 X 1
4 F.41.19.033.A Front wheel tether plate 2 X 1
5 F.41.19.046.A Shaft, front wheel tether 2 X 1
6 F.41.19.045.A Bush, front wheel tether 4 X 1
7 F.41.19.037.A Mounting, rear wheel cable 2 X 1
8 F.41.19.031.B Bush D12 4 X 1
9 AVMO01.08.0040 Screw CHC M8x40 cl 12.9 6 X 3
10 AVMO01.05.0030 Screw CHC M5x30 cl 12.9 4 X 3
1 AVMO06.08.0045 Screw CHc M8x45 full thread cl12.9 4 X 3
12 ARO006.05.0001 Washer small @5 ZnBI 4 X 3
13 AR013.08.0001 Washer Schnorr @8 10 X 3
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Head restraint

N° Reference Description Qty Ford Type
1 F.41.19.009.C Head restraint 1 X 1

2 AFC06.00.0003 Camloc Wing Nut 2600-03 2 X 1

3 F.41.19.060.A Replacement aramid skin, head restraint 1 Repair 1
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Extinguisher
N° Reference Description Qty Ford Type
1 F.41.19.050.A Fire extinguisher 1 X 1
2 F.41.19.056.A Bush, extinguisher cable 1 X 1
5 F.41.21.058.A Stop sleeve bracket 1 X 1
8 F.41.19.059.A Extinguisher refill 1 Repair 1
9 F.41.19.061.A Spacer, extinguisher cable 1 Option 2
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Belt and seat

N° Reference Description Qty Ford Type
1 F.41.19.030.B Extractable seat 1 X 2
2 F.41.19.051.B Upper harness bracket 2 X 1
3 F.41.19.044.A Kit extraction belts 1 X 1
4 F.41.19.038.A Harness, 335mm 1 X 1
5 AVMO01.06.0020 Screw CHC M6x20 cl 12.9 4 X 2
6 AR013.06.0001 Washer Schnorr @6 4 X 3
7 AVMO01.08.0025 Screw CHC M8x25 cl 12.9 4 X 2
8 AR013.08.0001 Washer Schnorr @8 4 X 3
9 AR006.08.0001 Washer small @8 ZnBI 4 X 3
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Oil system Ford

N° Reference Description Qty Ford Type
1 F.41.20.067.A Oil tank adaptator Ford 1 X 1
2 F.41.20.021.A Cap, oil tank adaptor 1 X 1
3 AJ003.73.0262 O Ring @72.69x2.62 1 X 3
4 F.41.20.018.A Bracket, oil radiatior 2 Option 1
5 F.41.20.006.B Oil radiator 1 Option 2
6 AADO02.12.0022 Adapter M22x1.5 / JiC dash 12 2 Option 1
7 F.41.20.070.A Oil line Ford DASH 12 - OUT oil tank - IN engine 1 X 1
8 F.41.20.072.A Oil line Ford DASH 12 - OUT engine - IN oil tank 1 x 1
9 F.41.20.076.A Oil line Ford DASH 12 - OUT radiator 1 Option 1
10 AVMO01.06.0016 Screw CHC M6x16 cl 12.9 4 X 3
1 ARO013.06.0001 Washer Schnorr @6 4 X 3
12 AVM04.06.0020 Screw TFHC M6x20 cl 10.9 2 Option 3
13 ARO006.06.0001 Washer small @6 ZnBI 10 Option 3
14 AEMO01.06.0001 Nylstop nut M6 ZnBI 6 Option 3
15 AVMO03.06.0020 Screw TBHC M6x20 cl 10.9 4 Option 3
16 F.41.20.075.A Oil line Ford DASH 12 - IN radiator 1 Option 1
17 ATUO01.08.0055 Hose @8x12 L55 1 X 3
18 ATU01.05.0400 Hose @5,5x8 L400 1 X 3
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Catch tank Ford

N° Reference Description Qty Ford Type
1 F.41.20.005.A Catch tank 1 X 1
2 F.41.20.096.A Bracket, catch tank, Ford 1 X 1
3 ATUO01.05.0850 Hose @5.5x8 L850 1 X 3
4 ATUO01.05.1100 Hose @5,5x8 L1100 1 X 3
5 ATUO01.05.0900 Hose @5,5x8 LS00 1 X 3
6 ATUO01.08.0055 Hose @8x12 L55 2 X 3
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Water cooling circuit Ford

N° Reference Description Qty Ford Type
1 F.41.20.001.A Water radiator 1 X 1
2 F.41.20.089.8 Left water radiator, Ford 1 X 1
3 F.41.20.042.A Header tank 0.71 1 X 1
4 F.41.20.003.A Cap, header tank 1 X 3
5 F.41.20.068.A Bracket, header tank, Ford 1 X 1
6 F.41.20.085.A Spacer, header tank, Ford 2 X 1
7 F.41.20.090.A Water outlet, Ford engine 1 X 1
8 F.41.20.091.8 Water inlet, Ford engine 1 X 1
9 F.41.20.043.8 Bracket, water pipe 1 x 1
10 F.41.20.029.8B Water tube, radiators 1 X 1
11 [ AJO01.22.2701 Copper Seal @22-27 1 X 3
12 ARA24.22.0150 Plug M22 x 1,5 1 X 1
13 F.41.20.082.A Water tube, engine outlet 1 X 1
14 F.41.20.083.A Water tube, engine inlet 2 X 1
15 F.41.20.094.A Water tube, header tank 1 X 1
16 AVMO03.05.0010 Screw TBHC M5x10 cl10.9 2 X 3
17 AR006.05.0001 Washer small @5 ZnBlI 2 X 3
18 F.41.20.026.A Silicone hose 180° @32 resized 1 X 2
19 ADU03.32.0090 Silicone hose 90° @32 4 X 2
20 | ADU03.32.0045 Silicone hose 45° @32 2 X 2
21 ADU03.16.0090 Silicone hose 90° @16 1 X 2
22 ADUO03.16.0001 Hose @16 0.33 X 2
23 F.41.20.046.A T connection @8 1 X 1
24 ADU02.13.0560 Fuel hose @13 long 560 1 X 2
25 ADU02.13.0400 Fuel hose @13 long 400 1 X 2
26 ADUO02.13.0130 Fuel hose @13 long 130 1 X 2
27 AC002.08.0016 Collar Tie Clips @8-16 7 X 3
28 AC002.16.0027 Collar Tie Clips @16-27 4 X 3
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Water cooling circuit Ford

N° Reference Description Qty Ford Type
29 | ACO003.32.0050 Collar Tie Clips @32-50 14 X 3
30 | AVMO01.06.0040 Screw CHC M6x40 cl 12.9 2 X 3
31 AEM01.06.0001 Nylstop nut Mé ZnBI 2 X 3
32 AR006.06.0001 Washer small @6 ZnBlI 4 X 3
33 AJ003.30.0360 O Ring @30.8x3.6 1 X 3
34 | AJ003.46.0200 O Ring @46x2 1 X 3
35 F.41.20.109.A Rubber washer @16-6.5 thk 3mm 2 X 3
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Air circuit Ford

N° Reference Description Qty Ford Type
1 F.41.10.099.A Air box Ford, front part 1 X 2
2 F.41.10.104.A Air box Ford, rear part 1 X 2
3 F.41.10.066.B Bracket, air box Ford, left 1 X 1
4 F.41.10.067.8 Bracket, air box Ford, right 1 X 1
5 F.41.10.068.8 Bracket, air box Ford, top 1 x 1
6 F.41.20.074.A Air tube, intercooler-air intake 1 X 1
7 F.41.20.107.A Air tube- turbo-intercooler 1 1 X 1
8 F.41.20.079.A Air tube, turbo-intercooler 2 1 X 1
9 F.41.20.080.A Air tube, air box-turbo 1 X 1
10 ADUO03.38.0045 Silicone hose 45° @38 1 X 2
12 ADU03.38.0180 Silicone hose 180° @38 1 X 2
13 ADUO03.45.3890 Silicone reductor hose 90° @45-38 1 X 2
14 ADU03.48.0090 Silicone hose 90° @48 1 X 2
15 ADUO03.54.4890 Silicone reductor hose 90° @54-48 1 X 2
16 ADUO03.60.0045 Silicone hose 45° @60 1 X 2
17 ADU03.60.0135 Silicone hose 135° @60 1 X 2
18 AC003.00.5070 Collar Tie Clips @50-70 9 X 3
19 AC003.32.0050 Collar Tie Clips @32-50 5 X 3
20 AVMO01.05.0012 Screw CHC M5x12 ¢l 12.9 3 X 3
21 AVMO01.05.0020 Screw CHC M5x20 cl 12.9 4 X 3
22 AVMO01.06.0016 Screw CHC M6x16 cl 12.9 1 X 3
23 AVMO03.06.0016 Screw TBHC M6x16 ¢l 10.9 6 X 3
24 AR007.05.0001 Washer medium @5x12 ZnBI 7 X 3
25 ARO007.06.0001 Washer medium @6 ZnBI 13 X 3
26 AEM01.06.0001 Nylstop hut M6 ZnBI 6 X 3
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Battery and cables

N° Reference Description Qty Ford Type
2 F.41.21.002.A Battery 1 X 1
6 F.41.21.030.B Switch plate 1 X 1
7 F.41.21.031.A Bush, switch plate 2 X 1
8 F.41.21.026.C Bracket, steering wheel connector 1 X 1
1 F.41.21.042.A Bracket, park plug 1 x 1
12 F.41.21.006.D Bracket, battery & extinguisher, right 1 X 1
13 F.41.21.008.C Bracket, battery, left 1 X 1
14 F.41.21.009.B Retainer, battery and extinguisher 1 X 1
16 F.41.21.056.A Bracket, extinguisher retainer 1 X 1
17 F.41.21.057.A Bracket, master switch contactor 1 X 1
19 F.41.21.060.A Spring, master switch contactor 1 X 1
21 F.41.21.025.8 Bracket, throttle pedal sensor 1 X 1
22 ACA.06.04.0001 Cable clamp @4x@12 long26 1 X 3
23 AVMO01.05.0016 Screw CHC M5x16 cl 12.9 7 X 3
24 AVMO01.06.0016 Screw CHC M6x16 cl 12.9 12 X 3
25 AVMO01.05.0020 Screw CHC M5x20 cl 12.9 2 X 3
26 AVMO01.03.0010 Screw CHC M3x10 cl 12.9 2 X 3
27 AVMO03.04.0012 Screw TBHC M4x12 cl 10.9 2 X 3
28 | AVMO01.04.0025 Screw CHC M4x25 cl 12.9 2 X 3
29 ARO006.05.0001 Washer small @5 ZnBlI 7 X 3
30 AR007.05.0001 Washer medium @5x12 ZnBI 2 X 3
31 AR006.06.0001 Washer small @6 ZnBI 12 X 3
32 AR006.03.0001 Washer small @3 ZnBI 2 X 3
33 ARO006.04.0001 Washer small @4 ZnBI 2 X 3
34 AEM01.04.0001 Nylstop nut M4 ZnBI 4 X 3
35 AEM01.03.0001 Nylstop nut M3 ZnBL 2 X 3
40 F.41.21.101.A Spacer throttle sensor pedal 1 X 1
41 AVMO01.04.0016 Screw CHC M4x16 cl 12.9 1 X 3
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N° Reference Description Qty Ford Type
42 ARO07.04.0001 Washer medium @4x10 ZnBI 1 X 3
43 AEM01.05.0001 Nylstop nut M5 ZnBI 2 X 3
44 F.41.21.104.A Long bush, switch plate 2 Option 2
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Chassis main loom Ford

N° Reference Description Qty Ford Type
1 F.41.21.046.B Chassis main loom 1 X 1
2 F.41.21.021.B Throttle pedal sensor 1 X 1
3 F.41.21.084.A Fuel pump connector 1 X 1
4 F.41.21.085.A Relay 2 X 1
5 F.41.21.080.A Master switch relay 1 X 1
6 F.41.21.059.A Master switch contactor 1 x 1
8 F.41.21.071.A Switch 3 X 1
9 F.41.21.070.A Starter push button 1 X 1
10 F.41.21.094.A Starter to alternator wire 1 X 1
1 F.41.21.093.A Master switch relay to starter wire 1 X 1
14 F.41.21.090.A Battery to master switch relay wire 1 X 1
15 F.41.21.096.A Park plug 1 x 1
16 F.41.21.095.A Battery ground wire 1 X 1
17 F.4121.091.A Rear light with connector 1 X 1
18 F.41.21.092.A Battery park plug connector 1 Option 1
19 F.41.21.097.A Battery park plug wire 1 Option 3
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Optional parts - Acquisition Ford

N° Reference Description Qty Ford Type
1 F.41.21.045.A Brake pressure sensor 2 Data acquisition 1
2 F.41.17.011.C Brakes pressure sensor, hydraulic circuit 2 Data acquisition 1
3 F.41.21.048.A Sterring wheel angle sensor 1 Data acquisition 1
4 F.41.21.052.A Camera 1 Data acquisition 1
5 F.41.21.066.C Plate on roll hoop, camera bracket 1 Data acquisition 1
6 F.41.21.069.A Pivot, camera bracket 1 Data acquisition 1
7 F.41.21.073.A Steering column slotted tub 1 Data acquisition 1
8 F.41.21.049.C Steering wheel sensor bracket 1 Data acquisition 1
9 F.41.21.004.A Disc, wheel speed sensor 2 Data acquisition 1
10 F.41.21.003.B Bracket, wheel speed sensor 2 Data acquisition 1
1 F.41.21.079.A Spacer, wheel speed sensor bracket 4 Data acquisition 1
12 F.41.21.044.A Speed wheel sensor 2 Data acquisition 1
13 AVMO01.06.0012 Screw CHc M6x12 cl 12.9 2 Data acquisition 3
14 ARO13.06.0001 Washer Schnorr @6 2 Data acquisition 3
15 AVMO01.05.0016 Screw CHC M5x16 cl 12.9 6 Data acquisition 3
16 AVMO01.05.0030 Screw CHC M5x30 cl 12.9 2 Data acquisition 3
17 AVMO03.05.0012 Screw TBHC M5x12 ¢l10.9 1 Data acquisition 3
18 AR006.05.0001 Washer small @5 ZnBlI 6 Data acquisition 3
19 ARO07.05.0001 Washer medium @5x12 ZnBI 3 Data acquisition 3
20 F.41.21.081.A Life Racing Ford GPS 1 Data acquisition 1
21 F.41.21.082.A ECU Bridge (Smarty cam / ECU life Racing) 1 Data acquisition 1
22 F.41.21.099.A GPS Life Racing harness 1 Data acquisition 1
23 F.41.21.100.A Lap trigger 1 Data acquisition 1
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Gear shift paddle - Gearbox Ford

N° Reference Description Qty Ford Type
1 F.41.12.060.A Gearbox, Ford, paddle shift 1 Paddle shift 1
3 F.41.12.072.A Closing plate, reverse gear, paddle shift 1 Paddle shift 1
4 F.41.12.059.A Clutch shaft - Ford engine 1 Spare 1
5 AVM04.06.0035 Screw TFHC M6x35 cl 10.9 4 Paddle shift 3
6 AVM01.06.0016 Screw CHC M6x16 cl 12.9 5 Paddle shift 3
7 AVM01.06.4028 Screw CHC M6x40 ct 28 cl 12.9 1 Paddle shift 3
8 ARO006.06.0001 Washer small @6 ZnBI 1 Paddle shift 3
9 AEMO01.06.0001 Nylstop nut M6 ZnBI 5 Paddle shift 3
10 F.41.12.128.A Extension selector rocker (paddle shift) 1 Paddle shift 1
1 F.41.12.069.A Manual gearbox lever 1 Paddle shift 1
12 F.4112.129.A O ring @12x2 1 Paddle shift 3
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Gear shift paddle - Actuator Ford

N° Reference Description Qty Ford Type
1 F.4112.034.A Compressor 1 Spare 1
2 F.41.12.078.A Screw TBHC M5x20 4 Spare 3
3 F.41.12.079.A Bracket + tank kit 1 Spare 1
4 F.4112.035.A Valve 2 Spare 1
5 F.41.12.080.A Filter 2 Spare 1
6 F.41.12.081.A Screw CHC M4x8 + 4 Schnorr washers 4 Spare 3
7 F.4112.082.A Solenoid valve 2 Spare 1
8 F.41.12.083.A Valves bracket 1 Spare 1
9 F.41.12.084.A Air collector 1 Spare 1
10 F.41.12.085.A Air collector seal @13x18 4 Spare 3
1 F.41.12.086.A Silent block 3 Spare 1
12 F.4112.087.A Silent-block nut M5 6 Spare 3
13 F.4112.123.A Pneumatic hose kit 1 Paddle shift 1
14 F.41.12.089.A Hose connection kit 1 Spare 1
15 F.41.12.090.A Air pressure sensor 1 Spare 1
16 F.41.12.091.A Pneumatic hose tank to valve Ig 200 1 Spare 1
17 F.4112.121.A Pneumatic jack hose upshift Ig 900 1 Spare 1
18 F.4112.122.A Pnheumatic jack hose downshift Ig 1000 1 Spare 1
19 F.4112.094.A Hose connection JM 7/16 - 1/4 4 Spare 1
20 F.41.12.095.A Banjo connection 1/4 BSP 2 Spare 1
21 F.4112.096.A Paddle-shift module assembly 1 Paddle shift 1
22 F.4112.097 A Air filter assembly 1 Spare 1
23 F.4112.098.A Air filter 1 Spare 1
24 F.4112.024.A Pneumatic jack 1 Spare 1
25 F.41.12.071.A Ball joint 1 Spare 1
26 F.41.12.099.A Ball joint adapter 1 Spare 1
27 F.41.12.023.A Jack bracket 1 Spare 1
28 F.41.12.073.A Rear Jack base 1 Spare 1
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Gear shift paddle - Actuator Ford

N° Reference Description Qty Ford Type
29 F.41.12.100.A Jack pin 1 Spare 3
30 F.41.12.101.A Hose connection JM 7/16 - 1/8 2 Spare 1
31 F.41.12.102.A Pneumatic jack assembly 1 Paddle shift 1
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Gearbox - Ratios

N° Reference Description Qty Ford Type
1 F.4112.111.A Dog ring, Gearbox 3 Spare 1
2.01 F.41.12.112.A Ratio 14/37, Gearbox 1 Spare 1
2.02 F.41.12.113.A Ratio 18/35, Gearbox 1 Spare 1
2.03 F.41.12.114. A Ratio 18/28, Gearbox 1 Spare 1
2.04 F.41.12.115.A Ratio 21/27, Gearbox 1 Spare 1
2.05 F.41.12.116.A Ratio 20/22, Gearbox 1 Spare 1
2.06 F.4112.117.A Ratio 27/26, Gearbox 1 Spare 1
2.07 F.41.12.118.A Ratio 22/29, Gearbox 1 Option 1
2.08 F.41.12.119.A Ratio 24/28, Gearbox 1 Option 1
2.09 F.41.12.120.A Ratio 22/23, Gearbox 1 Option 1
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Fuel cell

N° Reference Description Qty Ford Type
1 F.41.23.001.A Fuel tank 1 X 1
2 F.41.23.003.B Fuel tank foam 1 Spare 1
3 F.41.23.011.D Fuel tank plate, front 1 X 1
4 F.41.23.017.8 Fuel tank seal, front 1 Spare 1
5 F.41.23.013.D Fuel tank plate, rear 1 X 1
6 F.41.23.016.A Fuel tank seal, rear 2 Spare 1
10 AJ003.34.0360 O Ring @34.1x3.6 1 X 3
1 F.41.23.019.8 Cable gland, front fuel plate 1 Spare 1
13 F.41.23.040.8 Nut, cable gland, front fuel plate 1 Spare 3
14 F.41.23.041.B Seal, cable gland, front fuel plate 2 Spare 3
15 AVMO01.05.0016 Screw CHC M5x16 cl 12.9 18 X 3
16 AVMO01.04.0020 Screw CHC M4x20 cl 12.9 12 X 3
17 AR006.05.0001 Washer small @5 ZnBlI 18 X 3
18 ARO006.04.0001 Washer small @4 ZnBT 12 X 3
19 F.41.23.045.A Fuel cap with breather 1 X 1
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Fuel pump system Ford

N° Reference Description Qty Ford Type
1 F.41.23.042.A Fuel tank buffer assembly - Ford engine 1 Assembly part 1
2 ARA23.00.0006 Female plug 9/16x18 (Dash6) 2 X 1
3 F.41.23.034.A Fuel pump 1 X 1
4 F.41.23.039.A 4.5 fuel regulator pressure 2 X 1
5 F.41.23.033.A Fuel tank buffer check valve 3 Spare 1
6 F.41.23.038.A Filter sock 340 series 1 X 1
7 AC002.08.0016 Collar Tie Clips @8-16 9 X 3
8 AC003.06.0006 P clips M6 @6 1 X 3
9 ADU02.13.0800 Fuel hose @13 long 800 1 X 3
10 ADU02.13.0500 Fuel hose @13 long 500 3 X 3
1 ADU02.13.1800 180° fuel hose @13 1 X 3
12 F.41.23.050.A Break-away coupling male 1 X 1
13 F.41.23.051.A Break-away coupling female 1 X 1
14 F.41.23.046.B Fuel tank buffer body with check valves 1 X 1
15 F.41.23.026.C Assembly regulator bracket 1 X 1
16 F.41.23.018.D Fuel pump wiring 1 X 1
17 AVM11.04.0010 Screw TBHc M4x10 cl 10.9 ZnBI 6 X 3
18 ARO07.04.0001 Washer medium @4x10 ZnBlI 2 X 3
19 AC001.00.0003 Rilsan 203x3,6 2 X 3
20 F.41.23.052.A Fuel filter 1 X 1
21 F.41.23.053.A @8 male connhection 1 X 1
22 F.41.23.044.A Fuel hose 1 X 1
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Sidepods
N° Reference Description Qty Ford Type
1 AVMO03.05.0012 Screw TBHC M5x12 ¢l10.9 8 X 3
12 AFC02.00.0001 Camloc receptacle 14 Spare 3
13 AVMO04.05.0020 Screw TFHC M5x20 cl 10.9 12 X 3
14 AVMO01.05.0016 Screw CHC M5x16 cl 12.9 8 X 3
15 ARO07.05.0001 Washer medium @5x12 ZnBI 28 X 3
16 AEMO01.05.0001 Nylstop nut M5 ZnBI 12 X 3
17 AFC07.00.0001 Camloc Washer 18 Spare 3
18 AFC05.00.0007 Camloc 7D 14 Spare 3
19 AFC05.00.0005 Camloc 5D 4 Spare 3
20 F.41.26.067.A Bracket, sidepod on floor, with recptacle 6 X 1
21 F.41.26.068.A Front bracket, sidepod on monocoque, with receptacle 2 X 1
22 F.41.26.069.A Rear bracket, sidepod on monocoque, with receptacle 2 X 1
23 F.41.26.075.A Rear side pod, with camlocs, left 1 X 2
24 F.41.26.074.A Rear side pod, with camlocs, right 1 X 2
25 F.41.26.078.A Front side pod, with camlocs, left 1 X 2
26 F.41.26.077.A Front side pod, with camlocs, right 1 X 2
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Floor
N° Reference Description Qty Ford Type
1 F.41.26.004.A Skid bloc 1 X 1
2 F.41.26.015.A Wood floor evo 1 X 1
4 F.41.26.011.A Splitter, with fixings 1 X 2
5 F.41.26.028.A Front tie rod, flat floor 2 X 1
6 F.41.26.035.A Middle tie rod, flat floor, left 1 X 1
7 F.41.26.034.A Middle tie rod, flat floor, right 1 X 1
10 F.41.26.048.8 Front flat floor, with fixings 1 X 2
1 F.41.26.049.C Rear flat floor, with fixings 1 X 2
13 F.41.26.053.B Flat floor centering pin 4 X 1
14 AVMO04.05.0020 Screw TFHC M5x20 cl 10.9 7 X 3
15 AVMO04.05.0025 Screw TFHc M5x25 cl 10.9 31 X 3
16 AVMO01.05.0016 Screw CHC M5x16 cl 12.9 4 X 3
17 ARO07.05.0001 Washer medium @5x12 ZnBl| 8 X 3
19 AEMO01.05.0001 Nylstop nut M5 ZnBI 9 X 3
20 AVMO01.05.0020 Screw CHC M5x20 cl 12.9 5 X 3
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Covers and accessories

N° Reference Description Qty Ford Type
3 F.41.26.040.A Windscreen 1 X 1
4 F.41.19.021.8 Rear view mirror, left 1 X 1
5 F.41.19.022.8 Rear view mirror, right 1 X 1
12 F.41.26.046.B Wheel tether cover, front 2 X 2
13 F.41.26.047.B Wheel tether cover, rear 2 X 2
14 AVMO01.05.0010 Screw CHc M5x10 cl 12.9 8 X 3
15 AVMO01.05.0016 Screw CHC M5x16 cl 12.9 8 X 3
16 ARO07.05.0001 Washer medium @5x12 ZnBI 12 X 3
18 AFC05.00.0003 Camloc 3D 4 Spare 3
19 AFC05.00.0005 Camloc 5D 8 Spare 3
20 AFC€05.00.0007 Camloc 7D 6 Spare 3
21 AFC07.00.0001 Camloc Washer 16 Spare 3
22 AVMO01.06.0045 Screw CHC M6x45 cl 12.9 2 X 3
23 AVMO03.04.0008 ScrewTBHC M4x08 cl 10.9 5 X 3
24 ARO07.04.0001 Washer medium @4x10 ZnBI 5 X 3
25 F.41.26.070.A Bracket, engine cover, with receptacle 2 X 1
26 F.41.26.066.A Upper bracket, engine cover on monocoque, with receptacle 4 X 1
27 F.41.26.071.A Rear bracket, engine cover on gearbox, left, with receptacle 1 X 1
28 F.41.26.072.A Rear bracket, engine cover on gearbox, right, with receptacle 1 X 1
29 F.41.26.073.A Front cover, with camlocs 1 X 2
30 F.41.26.076.A Rear cover, with camlocs 1 X 2
31 AVMO01.08.0012 Screw CHC M8x12 cl 12.9 4 X 3
32 AR006.08.0001 Washer small @8 ZnB| 4 X 3
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Bodywork equipment Ford

N° Reference Description Qty Ford Type
1 F.41.26.017.8 Radiator air duct, right 1 X 2
2 F.41.26.063.B Radiator air duct, left, Ford 1 X 2
4 AVM01.05.0012 Screw CHC M5x12 ¢l 12.9 13 X 3
5 AVMO04.05.0025 Screw TFHc M5x25 cl 10.9 2 X 3
6 AR007.05.0001 Washer medium @5x12 ZnBI 15 X 3
7 AEMO01.05.0001 Nylstop nut M5 ZnBI 2 X 3
8 F.41.26.064.A Rear tie rod, flat floor, left, Ford 1 X 1
9 F.41.26.065.A Rear tie rod, flat floor, right, Ford 1 X 1
10 F.41.26.081.A Grille, radiator protection 1 Option 1
1 F.41.26.082.A Grille, radiator protection left, Ford 1 Option 1
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Wings

N° Reference Description Qty Ford Type
1 F.41.24.001.B Rear wing mount 2 X 1
2 F.41.24.002.A Lower rear wing 1 X 1
3 F.41.24.003.A Upper rear wing 1 X 1
4 F.41.24.004.A Rear end plate 2 X 1
5 F.41.24.005.A Front end plate 2 X 1
7 F.41.24.007.C Front wing mount, right 1 X 1
8 F.41.24.008.C Front wing mount, left 1 X 1
9 F.41.24.009.E Front wing gurney 2 Spare 1
10 AVMO03.06.0016 Screw TBHC M6x16 cl 10.9 18 X 3
1 ARO07.06.0001 Washer medium @6 ZnBI 20 X 3
12 AVMO03.06.0020 Screw TBHC M6x20 cl 10.9 6 X 3
13 AVMO01.08.0025 Screw CHC M8x25 cl 12.9 4 X 3
14 AVMO01.08.0030 Screw CHc M8x30 cl 12.9 4 X 2
15 AR006.08.0001 Washer small @8 ZnBI 12 X 3
16 AR006.06.0001 Washer small @6 ZnBlI 8 X 3
18 AEM01.06.0001 Nylstop nut Mé ZnBI 4 X 3
19 AEMO01.08.0001 Nylstop nut M8 ZnBI 4 X 3
20 F.41.24.011.A Front wing with gurney 1 X 1
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Tooling and accessories

N° Reference Description Qty Ford Type
1 F.41.35.008.C Front jack assembly 1 Option 3
2 F.41.35.026.B Prallelism Front bar assembly 1 Option 3
12 F.41.35.027.B Parallelism Rear bar assembly 1 Option 3
13 F.41.35.020.B Rear jack 1 Option 3
14 F.41.35.060.B Wrench for wheel studs 1 Option 3
15 F.41.35.124.A Wheel peg tightening socket 1 Option 3
18 F.41.35.054.A Trestles bodywork support 1 Option 3
19 F.41.35.064.A Steering rack stop 2 Option 3

20 F.41.35.001.A Ride height adjustment pinule 2 Option 3
21 F.41.35.066.A Full false wheel 4 Option 3

23 F.41.35.105.A Filling cask 1 Option 3

24 F.41.35.033.A 10mm wedge for false wheel 4 Option setup 3

25 F.41.35.035.A 2mm wedge for false wheel 4 Option setup 3

26 F.41.35.032.A 1mm wedge for false wheel 4 Option setup 3

27 F.41.35.110.A Filling cask support 1 Option 3

28 F.41.35.120.A Locking plate, Gearbox tooling 1 Option 3

29 F.4135.121.A Play adjuster, Gearbox tooling 1 Option 3

30 F.41.35.122. A Spacer, Gearbox tooling 1 Option 3
31 F.41.35.123.A Primary bolt tool, Gearbox tooling 1 Option 3

33 F.41.35.127 A Steering wheel assembly support 1 Option 3

34 F.41.35.155.C Transportation kit without engine, Ford 1 Option 3

False wheels sef-up indication for Hankook
Front (mm) Rear (mm)
Tyre radius (loaded) 273% 280*
Necessary shims height 21 28

Necessary shims ref/wheel

2x F.41.35.033.A+ F.41.35.032.A

2x F.41.35.033.A + 4x F.41.35.035.A

* depending on pressure, camber, weight and distribution
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Type 1:

These parts must be supplied by the manufacturer and used exactly as supplied. Repairs may be carried out only by the manufacturer.
Type 2:

These parts are Type 1 parts with specific restrictions. Only the modifications indicated in the homologation may be carried out.

Repairs are allowed only in the described range. For the allowed modifications detail, see the user manual.

Type 3:
These parts are unrestricted, provided they are used as desighed by the manufacturer and do not fulfil any additional function.
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